
HARRIMAN WASTEWATER TREATMENT 

FACILITY MEMBRANE BIOREACTOR 

PILOT STUDY 

FINAL REPORT 06-08 

OCTOBER 2006 

NEW YORK STATE 

ENERGY RESEARCH AND 

DEVELOPMENT AUTHORITY 



The New York State Energy Research and Development Authority (NYSERDA) is a public benefit 

corporation created in 1975 by the New York State Legislature. NYSERDA’s responsibilities include: 

•	 Conducting a multifaceted energy and environmental research and development program to meet 

New York State’s diverse economic needs. 

•	 Administering the New York Energy $martSM program, a Statewide public benefit R&D, energy 

efficiency, and environmental protection program. 

•	 Making energy more affordable for residential and low-income households. 
[...]
shared by the New York State Energy and Research Development Authority (NYSERDA), to establish the 

feasibility of incorporating membrane bioreactor (MBR) technology as a means of upgrading the existing 

oxidation ditches and substantially increasing the capacity of the oxidation ditches. The pilot study 

demonstrated the viability of MBR technology for use at the HWWTP. Data collected during this pilot 

study was used to estimate the maximum treatment capacity that can be provided within the existing 

oxidation ditch footprint through the use of MBRs. These data were also used to compare this expansion 

alternative with a more conventional treatment technology for expansion of the facility. A computer 

program was used to simulate the two alternatives, estimate the potential to increase the facility’s capacity, 

and predict effluent quality based on existing and anticipated permit limits.  

Based on the results of the pilot study, modeling, and conceptual design undertaken as part of the study, it 

was determined that expansion of the existing facility was feasible by incorporating a MBR treatment 

system into the existing oxidation ditches. By retrofitting the oxidation ditches with new MBR equipment, 

upgrading the existing facility headworks and chlorine contact tanks, and performing other ancillary 

upgrades, the MBR train would have a treatment capacity of 5.0 mgd, an increase of 3.0 mgd compared to 

the existing oxidation ditch system. 

This type of expansion would increase the daily energy use at the facility by 2,200 kwh. (Note: This is a 

worse case estimate assuming the system will never be gravity operated. The feasibility of this mode of 

operation must be verified through hydraulic analysis, which was outside the scope of this project. Should 

gravity operation be feasible, power consumption would decrease by 40 hp.) 

S-1
 



 

  

 

 

 

 

 

 

 

 

 

As a comparison to incorporating MBR technology, a new conventional activated sludge treatment system 

(step-feed aeration) was evaluated to replace the oxidation ditches. Under this alternative, the existing 

oxidation ditches were converted to a suspended growth activated sludge treatment system with diffused 

aeration and internal recycles necessary to achieve the required effluent limits and a similar 3.0 mgd 

capacity increase. In addition, this alternative included the construction of new secondary clarifiers and 

sand filters, as well as upgrades of the existing facility headworks, sand filters, chlorine contact tanks, and 

other ancillary facilities. This type of expansion would decrease the daily energy use at the facility by 1,029 

kwh. 

The lower energy requirements of the step-feed system are the result of the inherent inefficiencies of the 

facility's existing aerators and turbines. These would be replaced by a high-efficiency fine bubble aeration 

system should the facility be expanded by conventional means. (Note: The ability to increase the capacity 

of the HWWTP by conventional means is contingent on increasing the depth of the existing oxidation 

ditches. The feasibility of doing this would have to be verified through structural and geotechnical analyses, 

which were outside of the scope of this project. Results of such analyses may show that construction of 

deeper tanks is not feasible or that doing so would be cost prohibitive.) 

From an environmental perspective, the MBR system out performed the step-feed system for the majority 

of effluent parameters modeled. It appears that the MBR system would be capable of producing a high-

quality effluent without the use of separate clarifiers or filters, which would be required with the step-feed 

aeration system. Additionally, based on the results of modeling, the effluent from the MBR system would 

require less chlorine to disinfect and less coagulant to achieve phosphorus removal than that produced by 

the step-feed system. 

Based on the necessary improvements required to increase the capacity of the existing oxidation treatment 

system, planning level capital costs, and additional annual operating costs, the present value based on a 20­

year life cycle were estimated for each of the two alternatives.  

Planning Level 

Capital Cost 

Additional Annual 

Operating Cost 

Present Value     

(20-year life cycle) 

Membrane Bioreactor 
(MBR) Expanded Facility $24,950,000 $369,100 $29,590,000 

Conventional Activated 
Sludge Expanded Facility $34,311,000 $167,000 $36,410,000 

Both the conceptual MBR and step-feed systems are capable of treating the required average flow while 

meeting the preliminary future permit limits. However, based on the results of this project, the MBR system 

expansion option appears to be the most appropriate approach for several reasons including superior 

effluent quality, reduced chemical requirements, lower capital costs, and fewer constructability issues. 

S-2 



 

 

    

 

 

 

 

 

Section 1 

PROJECT DESCRIPTION 

This report presents the results of the membrane bioreactor (MBR) pilot unit study, modeling and 

conceptual design of a full-size treatment system at the Harriman Wastewater Treatment Plant (HWWTP) 

in Harriman, NY, which is operated by the Orange County Department of Environmental Facilities and 

Services (OCDEFS). Co-funding for the pilot study was provided under a grant from the New York State 

Energy and Research Development Authority (NYSERDA) under Program Opportunity Notice (PON) 

#786. OCDEFS provided operational assistance and laboratory analysis during the pilot study.    

BACKGROUND 

The HWWTP currently consists of two treatment trains – a conventional activated sludge treatment system 

and an oxidation ditch treatment system. The conventional activated sludge treatment system (Train 2), 

constructed in 1974, was designed for an average daily flow of 2.0 mgd. The oxidation ditch treatment 

system (Train 1), constructed in 1987, was also designed for an average daily flow of 2.0 mgd. After 

demonstrating that the facility could treat flows in excess of 4.0 mgd, the New York State Department of 

Environmental Conservation (NYSDEC) temporarily increased the facility’s permitted capacity to 4.5 mgd. 

The facility is currently being upgraded (Phase I) with a new, 2.0 mgd conventional activated sludge 

treatment train (Train 3). Upon construction completion, the design flow rate of the facility will be 6.0 mgd. 

Continued residential and commercial growth within the sewer district has prompted the County to plan 

beyond the scope of Phase I for additional wastewater treatment capacity under a second upgrade (Phase 

II).  

The facility serves the Orange County Sewer District No. 1 (OCSD No. 1) and the Moodna Basin Southern 

Region (MBSR). Member communities in OCSD No. 1 include the Villages of Harriman, Monroe, and 

Kiryas Joel, and a portion of the Town of Monroe. The Towns of Blooming Grove, Chester, and 

Woodbury, the Village of Chester, and part of the Town of Monroe are members of the MBSR Joint 

Sewerage Board. In addition, the facility accepts and processes liquid septage trucked by private haulers.   

The existing wastewater treatment facility consists of preliminary, primary, and secondary treatment, 

followed by disinfection, as well as sludge thickening, and dewatering. Upon entering the facility, raw 

wastewater is combined with filter backwash water. The flow then passes through a preliminary treatment 

facility that provides screening and grit removal. The flow is then split between the original 2.0 mgd 

conventional activated sludge system and the 2.0 mgd oxidation ditch treatment system. In order to achieve 

a high quality effluent, flow from the conventional activated sludge system and the oxidation ditches is 

combined and directed to final polishing sand filters. The flow is then conveyed to a chlorine contact tank 

where chlorine gas and sulfur dioxide gas is added for disinfection and dechlorination. Finally, the flow is 

discharged through two outfalls (Outfall 001 and 002) to the Ramapo River. The sludge generated from the 

1-1 




 

  

 

 

 

HWWTP is thickened by gravity, dewatered by belt filter presses, and composted with the grit. The 

screenings removed in the preliminary treatment stage are land-filled. The new 2.0 mgd treatment train 

being constructed at the facility (as part of the Phase I upgrade) will consist of primary settling tanks, 

aeration tanks, secondary clarifiers, and sand filters. A new chlorine contact tank and chemical storage 

facility are also being constructed. A new flow distribution box will evenly distribute the influent flow to 

the three separate treatment trains. The existing treatment trains will continue to operate as described 

above. 

Historical Data Analysis 

Operating data from 2002 and 2003 was reviewed to establish design criteria for the project. Table 1-1 

presents a summary of the influent wastewater characteristics, based on the available data.  

Table 1-1 


Influent Wastewater Characteristics 


Parameter Average 

Month 

Maximum 

Month 

Maximum 

Day 

Flow, mgd 4.5 7.1 13.4 

Biological Oxygen Demand (BOD), mg/L 135 199 241 

Total Suspended Solids (TSS), mg/L 227 509 568 

Ammonia (NH3), mg/L 17.7 21.8 30.0 

Temperature, oC 17.0 23.0 25.0 

pH 7.4 7.7 8.3 

The maximum instantaneous flow recorded during the two years was 20.0 mgd. Large amounts of 

precipitation are typically correlated with increased influent flow; indicating that the plant is influenced by 

infiltration and inflow. The average influent BOD/TSS ratio is 0.78.  

Table 1-2 presents a summary of the effluent wastewater characteristics, based on the available data.  

Table 1-2 


Effluent Wastewater Characteristics 


Parameter Average 

Month 

Maximum 

Month 

Maximum 

Day 

BOD, mg/L 6.9 16.3 40.4 

TSS, mg/L 8.0 20.2 59.0 

NH3, mg/L 2.7 5.7 10.5 

TKN, mg/L 4.3 12.9 42.0 

UOD, mg/L 29.9 64.2 117 

Temperature, oC 17 23.6 25.6 

pH 7.3 7.7 8.3 

1-2 




 

 

 

 

 

 

 

 

  

    

 

  

 

 

 

The UOD concentration is calculated by: UOD (mg/L) = 4.5 * TKN (mg/L) + 1.5 * BOD5 (mg/L). The 

effluent wastewater temperature was equal to or greater than the maximum permit limit of 21.1 oC (70 oF) 

for 22.3% of the days in 2002 and 2003.  

Solids Inventory. Table 1-3 presents the average mixed liquor suspended solids (MLSS) concentration, 

solids volume index (SVI), and aerobic solids retention time (SRT) for the three aeration systems. SVI is 

calculated by dividing the MLSS concentration by the settled sludge volume for each aeration system. SVI 

values are based on settled sludge volumes after 60 minutes; the standard 30 minute settled sludge volumes 

were not available. 

Table 1-3 


Average Solids Summary
 

Treatment System MLSS, mg/L SVI, mL/g SRT, days 

Conventional Aeration Tanks 1,860 95 12.6 

Near Oxidation Ditch 

Far Oxidation Ditch 

Average, All Systems 

1,866 

1,490 

1,729 

108 

116 

106 

27.8 

30.4 

22.4 

The SRT for each aeration system was calculated with available MLSS and effluent TSS concentrations 

and average wasting rates. The SRT is calculated by dividing the mass under air (solids mass in the aeration 

tank or oxidation ditch) by the sum of the effluent solids load (lb/d) and the aeration solids (MLSS) load 

(lb/d). 

Net Sludge Yield. The average amount of dewatered sludge removed from the facility is 37,000 lb/d (18.5 

wet tons/d). The dewatered sludge includes primary sludge and waste activated sludge (WAS) from the 

three aeration systems. The WAS concentration is approximately twice the concentration of the mixed 

liquor for each aeration system. With this WAS concentration assumption, the average net sludge yield is 

0.52 lb TSS per lb of BOD removed. Table 1-4 presents the average volumes of sludge wasted per day. 

Table 1-4 


Average Sludge Wasted
 

Treatment System Volume, gpd 

Conventional Aeration Tanks 25,000 

Near Oxidation Ditch 20,000 

Far Oxidation Ditch 20,000 

Total, All Systems 65,000 

Power Consumption Summary. Based on the existing equipment at the facility, the load demand of the 

conventional aeration tanks is 278 kW and it is estimated that they consume 137,500 kWh during 

1-3 



 

 

 

 

 

  

 

 

 

 

 

 

 

 

maximum month conditions. The monthly power consumption assumes that the aeration blowers and RAS 

pumps are operating at full power, 24 hours a day. The three blowers (75 hp each), two return activated 

sludge (RAS) pumps (15 hp each), and three waste activated sludge (WAS) pumps (7.5 hp each) were 

included in this estimate.  Likewise, the load demand of the oxidation ditches is 735 kW and it is estimated 

that they consume 392,000 kWh during maximum month conditions. The monthly power consumption 

assumes that the draft tube aerators, aeration blowers, and RAS/WAS pumps are operating at full power, 24 

hours a day. The four draft tube aerators (125 hp each), two aeration blowers (100 hp each), and two 

RAS/WAS pumps (15 hp each) were included in this estimate. Meter readings for individual equipment or 

processes were not available. The specific power consumption for the facility is 3.56 kWh per thousand 

gallons (kgal). 

EQUIPMENT EVALUATION – MEMBRANE BIOREACTOR  

Membrane bioreactors (MBRs) are a variation of the activated sludge process that uses low-pressure size 

exclusion membranes in place of gravity clarifiers to separate suspended biomass from treated effluent. 

Two general categories of membranes are used in MBRs – microfiltration (MF) and ultrafiltration (UF). 

MF membranes are any semi-permeable membrane with pore sizes between 0.1 and 1.0 micrometers 

(micron, ȝm) while UF membranes have pore sizes between 0.002 and 0.01 ȝm. As a result of the small 

pore sizes, MF membranes act as a nearly complete barrier to the passage of suspended solids, bacteria, and 

protozoan cysts. Because of their smaller pore sizes, UF membranes are also a barrier to viruses. MF and 

UF membranes also remove phosphorus and metals in proportion to their content in the solids. 

The MBR process is an innovative and rapidly developing technology that offers many potential 

advantages in comparison to conventional activated sludge treatment processes for wastewater treatment. 

The major advantages of the MBR system for wastewater treatment are high oxygen utilization, high rate 

efficiency nutrient removal, small footprint, feed forward control of oxygen demand, modular/retrofit, 

complete solids removal, and lower sludge production. The major disadvantages of the MBR system for 

wastewater treatment are membrane fouling, fine screens required, high capital cost, and complex process.  

The actual membrane material is the basic building block of the MBR technology and there is a range of 

commercially available membrane materials and configurations that can be used. The final selection of 

membrane type and configuration depends on the treatment objective: surface water disposal, irrigation 

water, plant water, or reuse.  

There are two major MBR configurations: external (recirculated) and submerged (integrated). External 

MBRs use pumps to re-circulate mixed liquor from the aeration tanks through the membranes and back to 

the aeration tank. The driving force in an external MBR is the pressure differential created by the pumps 

across the membrane surface. In a submerged membrane, pressure differential is created by gravity or by 

using pumps to create a vacuum on the permeate (effluent) side of the membrane. First generation 

submerged MBR designs placed the membranes directly in the aeration tanks. Experience shows that 

1-4 




 

  

 

 

  

 

 

 

  

 

  

  

 

placing the membranes in separate tanks after the aeration tanks can facilitate maintenance. All MBR 

processes require the use of coarse-bubble aeration under the membranes to scour the membrane surface to 

reduce fouling. Submerged MBR systems are more economical for large municipal wastewater treatment 

plants that have limited developable land. The MBR process provides the smallest footprint of any 

commonly used biological process. 

The following submerged MBR manufacturers were evaluated: Aqua-Aerobics 

Systems/Pall, Enviroquip/Kubota, Ionics/Mitsubishi, USFilter, and Zenon 

Environmental Systems. A brief description of each system is provided, and Appendix 

A presents a tabular comparison of the major design features.  

Aqua-Aerobics Systems/Pall. The Pall Corporation and Aqua-Aerobics system consists of a bioreactor 

and a series of phases that promote biological treatment. Separate mixing and aeration devices allow the 

contents of the reactor to go through alternating aerobic and anoxic periods. Following settling, supernatant 

from the reactor is transferred from the first barrier to the cloth media filter. Inlet water passes through the 

10-�m cloth media. Filtered water is collected in the center tube where it is directed to a supply channel 

that feeds the external microfiltration membrane system. Flow enters the membrane module where low 

positive pressure enables the fluid to permeate the membrane, excluding fine particulates down to 0.1 �m 

in size. Permeate from the membranes is taken directly from the top of the module. The maximum 

pretreatment fine screen size recommended is 2 mm.   

Enviroquip/Kubota. Enviroquip/Kubota’s MBR system incorporates flat-plate microfiltration membranes 

into the process treatment zones to obtain high design flux rates, typically 15 gallons/ft2/day (gfd). The 

peak design flux rate can be as high as 35 gfd. The diffuser case houses a coarse-bubble diffuser manifold 

that distributes air for membrane cleaning. The permeate port at the top of each cartridge is connected to a 

manifold with a transparent tube. The system can be gravity operated or can use low-suction head permeate 

pumps to drive the filtration process. The flat-plate membranes can tolerate larger wastewater solids and 

therefore the maximum pretreatment fine screen size is 3 mm. In addition to the constant coarse-bubbled 

diffused air to prevent membrane fouling, maintenance cleaning of the membranes is accomplished by 

relaxing the membranes for one minute during every 10 minutes of operation. 

Ionics/Mitsubishi Rayon Corporation. The Ionics/Mitsubishi MBR system uses a biological reaction 

process with a microfiltration membrane as the final filtration barrier. The system uses hollow fiber 

membranes in a horizontal configuration and the membranes can be stacked three-high in certain 

applications. The typical design flux rate is less than 7 gfd and peak flows are accommodated with an 

equalization tank. Coarse-bubbled diffused air is used to scour the membranes and drive the biological 

treatment process. A vacuum on the membranes is used to extract the effluent. The maximum pretreatment 

1-5 




 

  

  

 

  

  

 

  

 

 

  

 

 

  

fine screen size recommended is 2 mm. In lieu of a backwash step, the membranes are allowed to relax for 

two minutes during every 12 minutes of operation, helping to decrease membrane fouling.  

USFilter. The USFilter Immersed MBR system is a single-sludge activated treatment process. The mixing 

system transports dissolved air and mixed liquor uniformly around and across the microfiltration modules. 

The membrane modules have been adapted to withstand the rigors of continuous immersion in activated 

sludge. The typical design flux rate is less than 15 gfd and the peak flux rate can be as high as 30 gfd. The 

membrane system is placed in an independent tank that draws from aeration tanks. Fluid transfer 

management is accomplished with a unique “Fluid Renewal System” that provides both fluid transfer, in 

the form of mixed liquor, and air scour energy, through a two-phase jet. The jet introduces fluid 

consistently to all membranes in the system by dividing the membrane module into narrow fiber bundles 
[...]
are hydraulic head available in the system and membrane fouling. Approximately two feet of head was 

required for gravity operation at the average flux. It is estimated that more than four feet of head was 

required for gravity operation at the peak hour flux. 

The system provided good nitrification capabilities, indicated by the low ammonia (NH3-N) concentrations 

in the effluent. Attaining denitrification in the anoxic zone would have lowered the effluent nitrate 

concentration below the goal of 8 to 10 mg/L. Denitrification was not achieved due to the high DO 

concentration in the anoxic zone. Because the amount of air required for scouring the membranes can be 

higher than what is required for process treatment, full scale design may need to incorporate a DO 

depletion zone. RAS from the membrane zone to the DO depletion zone would precede the anoxic zone.  

Like BOD and COD, phosphorus removal was primarily dependent on the amount of solids physically 

removed by the membranes. The total phosphorus and orthophosphate effluent concentrations were similar 

throughout the pilot study. Biological phosphorus uptake in the system would have resulted in significantly 

lower total phosphorus and orthophosphate concentrations in the effluent. Future phosphorus effluent 

permit limits could be met by incorporating a chemical precipitation processes. The TSS concentration in 

the effluent composite samples was always below the current permit limit of 10 mg/L. As expected, sludge 

settling variations and issues within the anoxic or aerobic/MBR zones did not affect the effluent quality of 

the MBR pilot system. 

The effects of maximum day and peak hour flow variations on the pilot unit effluent were minimal. Only 

small increases in fecal Coliform, total Coliform, and nitrogen were observed. The effluent results indicated 

that the pilot unit would meet the permit limits. The pilot unit was not operated during the summer months 

so the expected summer ammonia concentration was not confirmed. However, based on the results during 

the winter months, it is expected that a system with properly sized zones would meet the effluent limits.  

2-16
 



 

  

 

 

 

 

 

 

 

  

 

Section 3 

MODELING 

This section presents the results of computer modeling that was used to compare two conceptual designs 

for the Phase II expansion of the HWWTP.  

MODEL DESCRIPTION 

The computer program, BioWinTM can solve a set of process model equations for activated sludge, 

anaerobic digestion, settling, pH, chemical precipitation, and gas transfer acting upon a uniform set of state 

variables. The complete model incorporates 45 state variables and 58 processes. With this “one model” 

approach, it is not required to transfer one model’s output into another model’s input through model 

interfaces. This significantly reduces the complexity of building full facility models consisting of many 

different process units within the computer program.  

Influent Characteristics 

Actual influent wastewater characteristics were used for all of the models developed. Sampling during the 

pilot study provided supplemental data to the influent variables that the OCDEFS regularly monitors. The 

influent COD concentration was monitored throughout the pilot study. This parameter was used as the basis 

for organic material fractions in the BioWinTM influent setup. The advantage of selecting COD as the 

parameter for quantifying the "strength" of organic material in the influent, as opposed to BOD or TOC, is 

that it provides a consistent basis for description of the activated sludge process.  

BioWinTM requires input for several influent concentrations including: inorganic suspended solids (ISS), 

COD, TKN, nitrate, TP, magnesium, calcium and alkalinity. The data collected during the pilot study was 

used for the simulations. Average month concentrations and loads as well as maximum month and day 

loads were calculated from the pilot study data. In order for the peaking factors to be representative for the 

entire facility, the daily influent flow rate reported by OCDEFS was used. Table 3-1 presents the maximum 

month and maximum day peaking factors. 

BioWinTM Parameters 

Table 3-2 presents the BioWinTM default influent wastewater fractions used to specify the fractional 

composition of a typical municipal wastewater. Typically, these fractions are not altered unless significant 

data exists for recalculation. Since the major goal of this evaluation is to compare wastewater process 

alternatives, the majority of the fractions were not changed. Ammonia removal is a very important design 

criterion because of the facility’s relatively low permit limits. Specifying the appropriate amount of 

ammonia in the influent wastewater affects the effluent model predictions as well as the size and operation 

of the process treatment tanks. The default influent fraction for ammonia with respect to total Kjeldahl 

3-1 




 

 

nitrogen (TKN) is 0.66 (Fna). During the pilot study, influent wastewater ammonia and TKN 

concentrations were measured at least once a week.  

Table 3-1 

Influent Load Peaking Factors 

Parameter Maximum Month Maximum Day 

Total Suspended Solids (TSS) 1.81 2.81 

Volatile Suspended Solids (VSS) 2.05 2.25 

Inorganic Suspended Solids (ISS) 1.91 2.93 

Chemical Oxygen Demand (COD) 1.37 1.95 

Total Kjeldahl Nitrogen (TKN) 2.35 3.32 

Nitrate (NO3) 1.22 2.43 

Total Phosphorus (TP) 1.74 3.62 

Magnesium (Mg) 

Calcium (Ca) 

Dissolved Oxygen (DO) 

Alkalinity (Alk) 

Biochemical Oxygen Demand (BOD) 

Ammonia (NH3) 

1.14 

1.18 

1.39 

1.03 

1.09 

1.41 

1.16 

1.34 

2.00 

1.11 

1.67 

2.51 

Table 3-2 


BioWin
TM

 Default Influent Wastewater Fractions 


Fraction 

Readily biodegradable (including Acetate), gCOD/g total COD 

Acetate, gCOD/g readily biodegradable COD 

Non-colloidal biodegradable, gCOD/g slowly degradable COD 

Unbiodegradable soluble, gCOD/g total COD 

Unbiodegradable particulate, gCOD/g total COD 

Ammonia, gNH3-N/gTKN 

Particulate organic nitrogen, gN/g Organic N 

Soluble unbiodegradable TKN, gN/gTKN 

Nitrogen:COD ratio for unbiodegradable part. COD, gN/gCOD 

Phosphate, gPO4-P/gTP 

Phosphorus:COD ratio, gP/gCOD 

Non-poly-Phosphorus heterotrophs, gCOD/g total COD 

Anoxic methanol utilizers, gCOD/g total COD 

Autotrophs, gCOD/g total COD 

Poly-phosphorus heterotrophic organisms, gCOD/g total COD 

BioWin
TM 

Symbol 

Fbs 

Fac 

Fxsp 

Fus 

Fup 

Fna 

Fnox 

Fnus 

FupN 

Fpo4 

FupP 

FZbh 

FZbm 

FZba 

FZbp 

BioWin
TM

 Default 

Fraction 

0.16 

0.15 

0.75 

0.05 

0.13 

0.66 

0.50 

0.02 

0.035 

0.50 

0.011 

1.00E-04 

1.00E-04 

1.00E-04 

1.00E-04 

Propionic acetogens, gCOD/g total COD FZbpa 1.00E-04 

Acetoclastic methanogens, gCOD/g total COD FZbam 1.00E-04 

H2-utilizing methanogens, gCOD/g total COD FZbhm 1.00E-04 

3-2 




 

  

 

 

 

 

 

 

The BioWinTM default fraction of 0.66 is twice the fraction calculated from the pilot study data for the 

maximum month and day conditions. Using the default fraction for these two conditions would result in 

twice the ammonia concentration in the model influent. In turn, this affects the predicted effluent ammonia 

concentrations as well as tank sizing for the proposed facility expansions. Therefore, the calculated Fna 

fractions of 0.29 and 0.32 for maximum month and day, respectively, were used for the simulations.  

Model Scenarios 

Four scenarios were simulated using BioWinTM for this evaluation:  

� Model 1: Existing 4.5-mgd Facility (Trains 1 and 2) 

� Model 2: Phase I 6.0-mgd Upgraded Facility (Trains 1, 2 and 3) 

� Model 3: Phase II MBR Expanded Facility (Train 1 MBR Expansion, Existing Trains 2 and 3) 

� Model 4: Phase II Step-Feed Treatment Expanded Facility (Train 1 Conventional Expansion, 

Existing Trains 2 and 3) 

Both MBR and conventional treatment expansion scenarios are possible for a future Phase II expansion. 

The MBR scenario (Model 3) provides additional wastewater treatment capacity through the retrofit of the 

existing oxidation ditch tanks with an MBR process. The increased capacity estimate resulting from a MBR 

expansion was then used to evaluate the same capacity increase with conventional treatment (Model 4). 

The models were set-up using existing or conceptual tank dimensions. Several steady-state simulations 

were performed for each scenario including average month, maximum month, and maximum day 

conditions as well as influent temperature variations. Figures 3-1 through 3-4, at the end of this section, 

present the BioWinTM configurations. 

MODEL RESULTS 

Model 1: Existing 4.5-mgd Facility 

Performance of the existing facility was simulated to show that the model results reasonably match the 

historical effluent concentrations. Treatment trains 1 and 2 were configured within the model with actual 

tank dimensions, approximate flow split ratios, recycle rates, wasting rates, and solids removal efficiencies. 

Figure 3-1 presents the Model 1 configuration. The existing facility (Trains 1 and 2) that has a capacity 

rating of 4.5 mgd was simulated for average month, maximum month, and maximum day influent 

conditions. Table 3-3 presents the steady-state influent characteristics as well as the source of each value. 

Model 1 assumed that: 44% of the design average day influent flow (2.0 mgd) is conveyed to the 

conventional activated sludge (CAS) system (Train 2), sand filter backwash is directed to the head of the 

facility, and side stream flows from the sludge thickeners and belt filter presses are directed to the Train 2 

aeration tank. 

3-3 




Table 3-3
 

BioWin
TM

 Steady-State Model 1 and 2 Influent Characteristics
 

Parameter 

Average 

Month 

Maximum 

Month 

Maximum 

Day Source 

Flow, mgd 4.7 7.1 13.4 2002-2004 Plant Data 
Total Suspended Solids, lb/d 10,106 18,308 28,389 Pilot Study 
Volatile Suspended Solids, lb/d 8,049 16,527 18,080 Pilot Study 
Inorganic Suspended Solids, lb/d 2,528 4,818 7,416 Calculated 
Chemical Oxygen Demand, lb/d 19,396 26,563 37,913 Pilot Study 
Total Kjeldahl Nitrogen, lb/d 1,140 2,682 3,779 Pilot Study 
Nitrate, lb/d 8.1 9.8 19.6 Pilot Study 
Total Phosphorus, lb/d 227 395 820 Pilot Study 
Magnesium, lb/d 541 614 627 Pilot Study 
Calcium, lb/d 2,602 3,057 3,489 Pilot Study 
Dissolved Oxygen, lb/d 188 261 376 Pilot Study 
pH 7.7 8 8.6 Pilot Study 
Alkalinity, lb/d 8,107 8,805 13,533 Pilot Study 
Biological Oxygen Demand, lb/d 7,462 10,513 18,765 Pilot Study 
Ammonia, lb/d 707 776 1,205 Pilot Study 

3-4
 



 

 

 

  

 

 

  

 

 

 

 

 

 

  

  

 

The following assumptions were used for Oxidation Ditch system (Train 1): the return activated sludge 

(RAS) rate was 2.0 mgd (based on the capacity of the existing sludge pumps, per OCDEFS, which is 100% 

of the average capacity of Train 1) and the MLSS concentration was approximately 1,800 mg/L during 

average month and 2,400 mg/L during maximum month conditions. The following assumptions were used 

for CAS system (Train 2): the RAS rate was approximately 50% of the flow rate to the treatment train 

(based on typical RAS rates for conventional aeration treatment systems) and the MLSS concentration was 

approximately 1,800 mg/L during average month and 2,900 mg/L during maximum month conditions. 

The waste activated sludge (WAS) rate from each of the treatment systems was estimated based on the 

desired MLSS concentrations listed above. The WAS rate is correlated to either the MLSS or final clarifier 

underflow suspended solids concentrations in an activated sludge system. For all simulations, the WAS 

rates required to achieve the target MLSS concentrations remained the same: 0.11 mgd from the oxidation 

ditches (WAS1) and 0.06 mgd from the CAS system (WAS2). These values are reasonable considering the 

reported average and maximum month dewatered sludge flow rates: 0.12 and 0.15 mgd, respectively. The 

model simulations were performed with influent wastewater temperatures of 12.5 and 16.9 degrees Celsius 

(oC). The lower temperature was chosen because it is less than the minimum recorded influent wastewater 

temperature (based on 2002 – 2004 data) of 15 oC. 

Table 3-4 presents the model predicted and the actual plant data effluent concentrations, under steady state 

average month, maximum month, and maximum day conditions. The facility only monitors effluent TSS, 

ammonia, TKN, BOD, temperature, and pH on a regular basis. Final settling tank (FST) and sand filter 

performance, in terms of percent removal, were used to help correlate the model response to effluent data. 

The solids removal percentages for Train 1 FSTs and Train 2 FSTs were 99 and 98 percent, respectively, 

for all conditions. The solids removal percentage for the sand filters was 80 percent.  

Generally, the steady state model effluent output was in agreement with actual effluent concentrations. 

Perfect correlation between model output and actual effluent data is generally unlikely since even complex 

mathematical models of the activated sludge process are gross simplifications of real systems. For the 

purpose of comparing process treatment scenarios, the results from Model 1 indicate that the model is 

performing adequately. Appendix C presents summary tables for each of the Model 1 simulations.  

Model 2: Phase I Upgraded 6.0-mgd Facility 

Building on Model 1, the treatment train currently being constructed at the HWWTP was added in 

BioWinTM (Train 3). Figure 3-2 presents the Model 2 configuration. Design dimensions from the Contract 

Drawings and/or design report were used. An even flow split between all three trains was applied. The 

results of this model are an estimate of what can be expected from the Phase I upgraded facility. The Phase 

I upgraded facility (Trains 1, 2 and 3) was simulated for average, design, and maximum month and 

maximum day influent conditions. Table 3-3 presented the steady-state influent characteristics. For the 

design month, an influent flow rate of 6.0 mgd was used along with average month concentrations. Model 2 

3-5 




  

 

 

 

  

 

 

 

 

  

 

 

 

assumed the following: approximately 33% of the influent flow is conveyed to each of the three treatment 

trains, sand filter backwash from Trains 1 and 2 is directed to the head of the facility, backwash from Train 

3 is directed to the Train 3 primary settling tanks, and sidestream flows from the thickeners and belt filter 

presses are directed to the Train 3 primary settling tanks.  

The following assumptions were used for Oxidation Ditch System (Train 1): the RAS rate was 2.0 mgd and 

the MLSS concentration was approximately 1,800 mg/L during average month and 2,400 mg/L during 

maximum month conditions.  The following assumptions were used for CAS system (Train 2): the RAS 

rate was approximately 50% of the flow rate to the treatment train and the MLSS concentration was 

approximately 1,900 mg/L during average month and 2,300 mg/L during maximum month conditions. The 

following assumptions were used for CAS system (Train 3): the RAS rate was approximately 60% of the 

flow rate to the train and the internal recycle (IR) rate was set equal to the average design influent flow. 

The WAS rate from each of the treatment systems was estimated based on reasonable MLSS 

concentrations. For all simulations, the WAS rates required to achieve the target MLSS concentrations 

remained the same: 0.11 mgd from the oxidation ditches (WAS1) and 0.04 mgd from each of the CAS 

systems (WAS2 and WAS3). The model simulations were performed with influent wastewater 

temperatures of 12.5 and 16.9 oC. The strictest permit limits to attain from a process standpoint, are the 

summertime and wintertime ammonia concentrations of 1.1 and 2.2 mg/L, respectively. 

Table 3-5 presents the results of the Model 2 simulations performed with an influent wastewater 

temperature of 16.9 oC. Results include the effluent model concentrations under steady state average, 
[...]
average month permitted effluent TSS concentration is 20 mg/L. In order to meet the preliminary future 

permit limits and maintain the same expanded flow rate as the MBR system for comparison purposes, the 

step-feed system requires larger treatment zones (0.80 mgal Anoxic, 3.58 Aerobic) than the MBR treatment 

train. Additionally, the step-feed system requires additional FSTs.  

In the step-feed scenario, the aeration volume alone exceeds the available capacity in the existing oxidation 

ditches. The following flow split assumptions were used for Model 4 simulations: the step-feed treatment 

train receives approximately 55% of the influent flow and Trains 2 and 3 each receive 50% of the 

remaining influent flow. For average day conditions, this flow split maintains the design influent flow rates 

of 2.0 mgd each to Trains 2 and 3. Sand filter backwash flows from Trains 1 and 2 are directed to the head 

of the facility. Backwash flow from Train 3 is directed to the Train 3 primary settling tanks. Sidestream 

flows from the thickeners and belt filter presses are directed to the Train 3 primary settling tanks.   

3-15
 



 

 

 

 

  

 

 

 

 

 

   

  

  

 

 

The following assumptions were used for the Step-Feed System (Train 1): approximately 33% of the step-

feed influent flow was directed to aeration zones 2, 3, and 4, the RAS rate was approximately 50% of the 

step-feed influent flow, returned to anoxic zone 1, the approximate MLSS concentrations for aeration zones 

1, 2, 3, and 4 were 13,000 mg/L, 7,900 mg/L, 5,600 mg/L, and 4,400 mg/L, respectively. The following 

assumptions were used for the CAS system (Train 2): the RAS rate was approximately 100% of the flow 

rate to the treatment train and the MLSS concentration was approximately 3,300 mg/L during average 

month conditions. Additionally an anoxic zone was added to this treatment train. The anoxic zone volume 

was approximately 0.1 million gallons and was sized so that the train could provide an effluent with lower 

nitrate concentrations. Without this modification, the combined effluent would not meet the nitrate effluent 

goal (10 mg/L) because Trains 1 and 2 can only decrease the nitrate concentration so low under maximum 

month conditions. The same modification is required for the MBR process. The following assumptions 

were used for the CAS system (Train 3): RAS rate was approximately 100% of the flow rate to the train 

and the IR rate was set equal to the average design influent flow of 2.0 mgd.  

Expected Effluent Characteristics. Table 3-9 presents the predicted effluent concentrations under average 

month, maximum month, and maximum day conditions for each of the three treatment trains. Table 3-9 

shows that the step-feed (Train 1) produces an effluent with similar characteristics as the Train 3 effluent. 

The predicted effluent characteristics of Trains 2 and 3 in this model are not identical to the predicted 

effluent characteristics in Model 3 (MBR system) because the side stream flows are directed differently.   

Table 3-10 presents the model predicted effluent concentrations, under steady state average month, 

maximum month, and maximum day conditions for the step-feed expanded facility with an influent 

wastewater temperature of 12.5 oC. Additionally, the preliminary future permit limits are also presented. 

The effluent values presented represent the combined effluent from all three process treatment trains. The 

step-feed facility operation was based on meeting the strictest ammonia effluent concentration (1.1 mg/L to 

Outfall 002 during June through October) during average month conditions at the design temperature (12.5 
oC). The current minimum temperature during the months of June through October (based on 2002 – 2004 

operating data) is 15 oC. Using a design temperature of 12.5 oC gives a temperature safety factor of 1.2.   

The model results indicate that under maximum month influent conditions, the conventional facility is 

expected to meet permit limits even with an influent wastewater temperature of 12.5 oC. However, the 

ammonia permit condition only applies during the months of June through October – months that would 

most likely not see an influent temperature below 15 oC based on 2002 – 2004 operating data. The predicted 

average month effluent ammonia concentration at the current average temperature of 16.9 oC is 0.64 mg/L. 

Alum may be used to chemically precipitate phosphorus to meet the future preliminary permit limit of 0.5 

mg/L. Table 3-9 shows the predicted phosphorus concentration for each of the treatment trains without 

chemical addition. These concentrations were used to determine the amount of alum required to meet the 

phosphorus permit limit. Appendix F presents the simulation results for Model 4.  

3-16
 



Table 3-9
 

Model 4: Phase II Expanded Facility (Step-Feed)
 

Individual Treatment Train Steady State Effluent Characteristics 


Average Month, Maximum Month, and Maximum Day Conditions
 

Average 

Month 

Maximum 

Month 

Maximum 

Day 

Temperature, oC 12.5 12.5 12.5 
Train 1 Influent Flow, mgd 5.0 7.5 10.0 
Train 2 Influent Flow, mgd 2.0 3.05 4.0 
Train 3 Influent Flow, mgd 2.0 3.05 4.0 

Train 1 (Step-Feed) - Effluent 

Total Suspended Solids, mg/L 3.0 5.4 15.0 
Ammonia, mg/L 0.63 0.69 0.7 
Nitrate, mg/L 2.1 6.8 8.4 
Nitrite, mg/L 0.0 0.0 0.0 
Total Kjeldahl Nitrogen, mg/L 2.5 3.4 3.9 
Total Nitrogen, mg/L 4.6 10.2 12.2 
Biological Oxygen Demand, mg/L 1.5 1.7 2.9 
Total Phosphorus, mg/L (1) 0.6 4.0 7.6 
Alkalinity, mg/L 140.5 82.5 90.5 
Ultimate Oxygen Demand, mg/L 13.4 17.9 21.8 

Train 2 - Effluent 

Total Suspended Solids, mg/L 7.4 8.7 10.7 
Ammonia, mg/L 1.99 2.85 5.2 
Nitrate, mg/L 4.4 9.8 11.0 
Nitrite, mg/L 0.0 0.0 0.0 
Total Kjeldahl Nitrogen, mg/L 4.2 6.2 8.7 
Total Nitrogen, mg/L 8.5 16.0 19.7 
Biological Oxygen Demand, mg/L 3.9 4.1 5.0 
Total Phosphorus, mg/L (1) 0.5 2.2 2.6 
Alkalinity, mg/L 139.5 82.0 101.5 
Ultimate Oxygen Demand, mg/L 24.5 34.2 46.4 

Train 3 - Effluent 

Total Suspended Solids, mg/L 4.2 5.2 6.5 
Ammonia, mg/L 0.60 0.77 0.9 
Nitrate, mg/L 5.9 13.4 14.3 
Nitrite, mg/L 0.0 0.0 0.0 
Total Kjeldahl Nitrogen, mg/L 2.5 3.7 3.9 
Total Nitrogen, mg/L 8.4 17.0 18.2 
Biological Oxygen Demand, mg/L 2.0 2.3 2.7 
Total Phosphorus, mg/L (1) 1.6 3.0 5.4 
Alkalinity, mg/L 128.5 61.5 74.0 
Ultimate Oxygen Demand, mg/L 14.4 20.0 21.6 

Notes: 

(1) Total Phosphorus concentration does not account for chemical precipitation 
using alum. Chemical removal will decrease the effluent TP concentration to 0.5 
mg/L to meet the expected permit limit. 

3-17
 



Table 3-10
 

Model 4: Phase II Expanded Facility (Step-Feed) 


Combined Effluent Steady State Characteristics 


Average Month, Maximum Month, and Maximum Day Conditions
 

Average 

Month 

Maximum 

Month 

Maximum 

Day 

Temperature, deg C 12.5 12.5 12.5 
Flow to Train 1 (Step-Feed), mgd 5.0 7.5 10.0 

Flow to Train 2, mgd 2.0 3.05 4.0 

Flow to Train 3, mgd 2.0 3.05 4.0 
Total Influent Flow, mgd 9.0 13.6 18.0 
Total Effluent Flow, mgd 8.87 13.46 17.87 
Sludge, mgd 0.13 0.14 0.13 

Combined Effluent Permit 
(1) 

Total Suspended Solids, mg/L 4.0 5.9 12.3 10 (2) 

Volatile Suspended Solids, mg/L 2.5 3.4 6.5 NA 
Ammonia, mg/L 0.8 1.1 1.6 1.1 (3) 

Total Kjeldahl Nitrogen, mg/L 2.7 4.0 4.8 Monitor 
Nitrate, mg/L 3.3 8.8 10.2 10 (4) 

Nitrite, mg/L 0.0 0.0 0.0 NA 
Total Nitrogen, mg/L 6.1 12.8 15.0 NA 
Magnesium, mg/L 13.3 10.3 7.8 NA 
Calcium, mg/L 65.9 51.6 44.5 NA 
Biological Oxygen Demand, mg/L 2.0 2.3 3.3 5 (5) 

Chemical Oxygen Demand, mg/L 33.2 29.2 35.9 NA 
Total Phosphorus, mg/L (6) 0.8 3.5 6.2 0.5 (7) 

Orthophosphate, mg/L 0.7 3.4 5.9 NA 
Alkalinity, mg/L 137.5 77.5 89.0 NA 
pH 6.7 6.5 6.5 6.5 – 8.5 (8) 

Inorganic Suspended Solids, mg/L (9) 1.4 2.5 5.7 NA 
Ultimate Oxygen Demand, mg/L 15.3 21.2 26.4 50 (10) 

Dissolved Oxygen, mg/L 2.0 2.0 2.0 7.0 (11) 

Notes: 

(1) Based on preliminary permit limits for the Phase II expanded facility (average day flow = 9.0 mgd). 
(2) Maximum day concentration from June through October. 
(3) Average month concentration to Outfall 002 from June through October. 
(4) The preliminary future average month nitrate limit for the facility. 
(5) Maximum day concentration to Outfall 001 from June through October. 
(6) Total Phosphorus concentration does not account for chemical precipitation using alum. Chemical 
removal will decrease the effluent TP concentration to 0.5 mg/L to meet the expected permit limit. 
(7) Average month concentration to either Outfall. 
(8) Average month range to either Outfall. 
(9) ISS = TSS - VSS. 
(10) UOD = 1.5 * BOD + 4.5 * TKN. Daily maximum concentration to Outfall 001. 
(11) Daily maximum concentration to either Outfall. 

3-18
 



 

 

  

  

  

 

Summary 

The results of simulating the existing 4.5-mgd facility (Model 1) and the Phase I upgraded 6.0-mgd facility 

(Model 2) indicated that the BioWinTM models were configured appropriately to perform a conceptual 

process design comparison. For Model 1, the simulations provided effluent predictions that reasonably 

matched the existing facility’s historical plant data. The effluent predictions from Model 2 indicated that 

the new Phase I upgraded facility will operate in a manner to meet the existing permit limits.   

The results of simulating the Phase II expansion options (Model 3 and 4) provided general process 

configurations, tank sizes, and process parameters such as recycle rates. Model 3 was used to determine the 

expanded treatment capacity if a MBR system were to be installed within the existing oxidation ditches. 

Effluent quality predictions indicated that the 5.0 mgd MBR system along with an alum addition system for 

phosphorus removal would allow the facility to meet the preliminary future permit limits. The results of 

Model 4 simulations provided estimates of the tank sizes required if 5.0 mgd were to be treated with the 

step-feed BNR activated sludge system along with an alum addition system for phosphorus removal. The 

simulations indicated that this conventional system would not fit within the existing oxidation ditch volume 

and that additional secondary clarifier and sand filter capacity would also be required.   

3-19
 













Fi
gu

re
 3

-6



M
BR

 E
xp

an
de

d 
Fa

ci
lit

y

Pr

ed
ic

te
d 

M
ax

im
um

 M
on

th
 E

ff
lu

en
t A

m
m

on
ia

 C
on

ce
nt

ra
tio

ns

 

0.
0

0.
5

1.
0

1.
5

2.
0 

Ammonia Concentration, mg/L 

05,
00

0

10
,0

00

15
,0

00

20
,0

00

25
,0

00

30
,0

00
 

MBR MLSS Concentration, mg/L 

A
m

m
on

ia
 - 

M
BR

 T
ra

in
A

m
m

on
ia

 - 
C

om
bi

ne
d 

Ef
flu

en
t

Ef
flu

en
t P

er
m

it 
Li

m
it 

- 1
.1

 m
g/

L
M

BR
 M

ax
im

um
 M

on
th

 M
LS

S 
C

on
ce

nt
ra

tio
n,

 m
g/

L 

0 
5 

10
15

20
25

30
35

 

M
BR

 S
ys

te
m

 S
R

T,
 d

ay
s 





 

 

 

 

 

 

 

 

 

 

 

  

 

Section 4 

PHASE II EXPANSION EVALUATION 

This section incorporates the results of modeling presented in Section 3 into conceptual design layouts. 

Further analysis is required before these conceptual ideas can be modified into preliminary designs. This 

comparison is intended to provide a side by side analysis of two options to expand the facility’s treatment 

capacity. 

EXPANDED FACILITY - MBR 

A MBR treatment system incorporated into the existing oxidation ditches could increase the average daily   

treatment capacity to 9.0 mgd. The two existing oxidation ditches (Train 1) have an average daily design 

capacity of 2.0 mgd and a new MBR treatment train would have a capacity of 5.0 mgd. The new MBR 

system would include dissolved oxygen (DO) depletion, anoxic, aeration, and membrane zones within the 

existing oxidation ditch tanks. New aeration and membrane blowers, RAS pumps, anoxic and DO 

depletions zone mixers, and effluent (permeate) pumps are required for this system. A fine-screen (3­

millimeter) incorporated into an upgraded headwork facility would also be required for wastewater entering 

the MBR train to avoid damaging the membranes with large solids. An alum addition system will be 

required to meet the anticipated future effluent total phosphorus limit of 0.5 mg/L. Additionally, the 

capacity of the chlorine contact tanks would need to be increased to accommodate the expanded flow rate.    

Layout 

The preliminary layout and equipment selection is based on a MBR treatment train average capacity of 5.0 

mgd. Wastewater from the upgraded headworks would flow through the existing influent splitter box and 

then to one of the three treatment trains. Trains 2 and 3 will treat the 2.0 mgd design average flow. Figure 

4-1, at the end of this section, presents a conceptual layout of the MBR treatment system incorporated into 

the existing oxidation ditches. Flow from the existing splitter box would pass through a 3-mm fine screen 

to remove solids that may damage the membranes. There are two main MBR treatment tanks; one in each 

of the existing oxidation ditch tanks. Screened and degritted wastewater will enter the MBR system and 

would be immediately mixed with mixed liquor in the anoxic zones. The volume of each anoxic zone 

would be approximately 0.40 million gallons (system total of 0.80 million gallons). The contents will be 

mechanically mixed with mixers that will not add oxygen into the zones. From the anoxic zones, flow will 

enter the aeration zones. The aeration zones will be kept aerated and mixed by fine bubble diffusers 

installed in the bottom of the tanks. The volume of each aeration zone is approximately 0.325 million 

gallons (system total of 0.65 million gallons). Low head, high capacity submerged pumps will convey flow 

from the aeration zones into the MBR zones. Dimensions of the existing tanks may require pumps in the 

aeration zones to convey flow to the MBR zones. Several MBR zones (a total of eight) are recommended 

for maintenance and cleaning flexibility. Providing multiple zones will permit the membranes to be isolated 

4-1 




 

    

     

  

  

 

  

  

 

  

  

 

 

for cleaning or membrane replacement and maximize the firm capacity of the facility when maintenance or 

chemical cleaning of the membranes is required. 

The volume of each of the eight MBR zones will be approximately 0.10 million gallons (total MBR zone 

volume of 0.80 million gallons). Each MBR zone will contain 15 double stack MBR units (total of 120 

double stack units). Coarse bubble diffusers will keep the MBR zones mixed and will provide scour air for 

the membranes. A channel between the north and south MBR zones in each main tank will be used to 

convey RAS by gravity to the DO depletion zone at the eastern end of each main tank. Each of the DO 

depletion zones will be approximately 0.10 million gallons (total volume of 0.20 million gallons). Recycle 

pumps will convey DO depleted RAS to the anoxic zone at the beginning of the treatment system. 

Equipment 

The average day flow through the MBR treatment train is 5.0 mgd. The manufacturer’s recommended 

maximum day peaking factor is 2.0, giving a system maximum day capacity of 10 mgd. 

Headworks. An upgraded headworks system is required for the entire facility if the treatment capacity is 

increased in any manner. Additional coarse screens are recommended as well as a new grit removal system. 

The coarse screens will have the capacity to handle the peak design flow with one unit as standby. A new 

aerated grit removal system consisting of two parallel tanks will also have capacity to handle the peak 

design flow. Additionally, a new influent flow meter is recommended. A new flow distribution system 

may also be required. 

Fine Screens. Prior to MBR treatment, the influent flow would pass through a 2 or 3-millimeter (mm) fine 

screen. Three fine screen units that have a capacity of 5.0 mgd each are recommended for the MBR 

treatment train. This allows the units to handle the maximum day flow of 10 mgd with one unit as standby. 

Anoxic and DO Depletion Zone Mixers. Mixers in the anoxic and DO depletion zones are required to 

keep the contents mixed. Mixing may be accomplished with paddle units, floating units, or with 

strategically placed pumps. For this conceptual evaluation, floating units are proposed. Each of the anoxic 

zones and DO depletion zones will require one 7.5-horsepower (hp) floating mixer.  

Process Air Equipment. Based on model simulation results, approximately 11,700 scfm of air is required 

for process treatment during maximum day conditions. Each of the 120 membrane units requires about 99 

scfm of air for scouring for a total of 11,880 scfm. Therefore, the process air will be provided in the MBR 

zones with the designated scour air blowers. Considering a water depth of 13 feet, the total blower capacity 

for the coarse bubble diffused air system is 675 hp. Four 250 hp, multi-stage blowers are recommended to 

provide the maximum demand with one unit as standby. The blowers would be manifold together with 

Motor actuated valves and air flow meters to provide operational flexibility. 

4-2 




 

 

 

 

 

 

   

 

  

 

  

 

 

  

MBR Zone Equipment. Four 15-hp submerged pumps are required to convey flow (influent plus recycle) 

to the MBR zones. Each pump will have a capacity of 15 mgd giving a total of 60 mgd – the maximum 

influent flow rate (10 mgd) plus the maximum recycle flow rate (50 mgd: 500 percent of 10 mgd) through 

the MBR system. The Enviroquip/Kubota EK400 unit was used to determine the size of the MBR zones in 

the new treatment train as presented in Section 3. This unit is a double stack of membranes that makes 

better use of the deep oxidation ditches than a single stack unit. The existing side water depth in the 

oxidation ditches is approximately 13 ft and will remain the same for this option. Approximately 120 of 

these units are required to treat the average flow of 5.0 mgd at the design influent wastewater temperature 

of 12.5 oC. Cold temperatures decrease the membrane flux and must be considered in the design of MBR 

systems. Approximately 2,700 diffusers are required for all the MBR zones proposed, evenly distributed 

under the membranes. Low-suction head permeate pumps are required to draw effluent from the 

membranes. Ten 1.0-mgd (10 hp each) pumps are recommended for the eight MBR basins to provide the 

maximum capacity of 10 mgd with two pumps as standby. 

Return Activated Sludge (RAS) Pumps. Conveying flow from the DO depletion zone to the anoxic zone 

would be accomplished with non-clog, centrifugal RAS pumps. The MBR system typically requires RAS 

rates between 200 and 500 percent; therefore the pumps will be provided with variable speed drives. The 

maximum day flow rate to the MBR system is 10 mgd making the maximum RAS flow rate 50 mgd (500 

percent of 10 mgd). The average day flow rate of 5.0 mgd has a typical operating RAS flow rate of 15 mgd 

(300 percent of 5.0 mgd based on BioWinTM simulations). Five 25-hp RAS pumps that have a capacity of 

12.5 mgd each are recommended to provide the maximum RAS flow with one pump as standby.  

Train 2 Modifications. Anoxic zones with new mixers and internal recycle pumps will be required for this 

treatment train to produce an effluent with a lower nitrate concentration. The anoxic zone volume required 

is approximately 0.1 million gallons. This zone can be created with the installation of a new wall. Without 

this modification, the combined effluent will not meet the nitrate effluent goal. Similar to Train 3 (currently 

under construction), 5 hp mixers and pumps will be required. The same modifications are required for the 

step-feed BNR process.  

Chlorine Contact Tank. The capacity of the existing chlorine contact tanks would need to be increased to 

accommodate the expanded facility flow rate. The existing tank on the east side of the site that serves the 

existing Trains 1 and 2 has an average capacity of 4.0 mgd. The expanded average capacity of Trains 1 and 

2 would be 7.0 mgd after Phase II construction; therefore an additional 3.0 mgd is required. This additional 

capacity could be provided with the construction of a parallel chlorine contact tank next to the existing 

tank. To accomplish this, the existing ultraviolet light disinfection building could be demolished since it is 

no longer used at the facility. The same modifications are required for the step-feed BNR process. 

Electrical and Instrumentation and Controls. Upgraded electrical systems will be required to 

accommodate the power requirements of the new equipment. Further evaluation of the existing electrical 

4-3 




  

 

 

 

 

     

  

  

   

  

 

 

 

 

 

   

system is required prior to final design. Likewise, coordinated instrumentation and controls are required for 

the new equipment. Similar modifications are required for the step-feed BNR process. 

Site Work and Yard Piping. Site work will be required to demolish the existing UV building to allow 

space for a new chlorine contact tank and for a new fine screen building near the headworks. The major 

yard piping modifications include new piping from the existing influent splitter box to the new fine screen 

system and new piping from the MBR system to the chlorine contact tanks. 

EXPANDED FACILITY – CONVENTIONAL TREATMENT 

As described in Section 2 and modeled in Section 3, a conventional (step-feed BNR) activated sludge 

treatment system could increase the average day treatment capacity to 9.0 mgd. The new system would 

have an average day capacity of 5.0 mgd – comparable to the previously discussed MBR treatment system 

option. The general layout and equipment estimates are based on the assumption that there is physical space 

for this process at the existing facility. While retrofitting the existing oxidation ditches and creative use of 

remaining land may provide enough space; serious limitations include maintenaning plant operations 

during construction, significant excavation requirements, and practicality of this type of construction in the 

limited space available. The evaluation in this section is provided to demonstrate the components required 

to conventionally gain the same increase in treatment capacity as the MBR system. 

Layout 

The preliminary layout and equipment selection is based on an average month step-feed system capacity of 

5.0 mgd. Wastewater from the upgraded headworks would flow through the existing influent splitter box 

and then to one of the three treatment trains. Trains 2 and 3 will each continue to treat an average month 

flow of 2.0 mgd (design flow rates for these systems). Therefore, the average flow rate to the new step-feed 

system (Train 1) would be 5.0 mgd (similar to the previously discussed MBR system). Figure 4-2, at the 

end of this section, presents a conceptual layout of the step-feed BNR treatment system. 

The influent to the step-feed system is evenly distributed to anoxic zones 2, 3, and 4. The first anoxic zone 

is dedicated to denitrifying the RAS from the final settling tanks. Each anoxic zone is followed by an 

aeration zone. Table 4-1 presents the approximate volumes of each new treatment zone in the step-feed 

process as well as the total anoxic/aerobic volume required to treat the average month flow of 5.0 mgd. The 

anoxic zones are mixed with floating mixers that do not add dissolved oxygen. From each anoxic zone, 

flow enters the aeration zone. The aeration zones are kept aerated and mixed by fine bubble diffusers 

installed in the bottom of the tanks. Final settling tanks (FSTs) are necessary to settle the activated sludge 

from the fourth aeration zone. Recycle pumps are used to convey RAS from the final settling tank to the 

first anoxic zone at the beginning of the treatment system. Sand filters are required to meet the effluent TSS 

permit limit. Effluent from the FSTs would combine with effluent from Trains 2 and 3. 

4-4 




  

  

 

 

 

  

Table 4-1 


Step-Feed System Anoxic/Aeration Volumes 


Step-Feed Zones 

Volume per Sub-Train, 

million gallons 

Total Volume, 

million gallons 

Anoxic Zone 1 0.05 0.10 

Aeration Zone 1 0.20 0.40 

Anoxic Zone 2 0.10 0.20 

Aeration Zone 2 0.25 0.50 

Anoxic Zone 3 0.25 0.50 

Aeration Zone 3 0.35 0.70 

Anoxic Zone 4 0.35 0.70 

Aeration Zone 4 0.65 1.3 

Total 2.2 4.4 

In order to increase the volume of the oxidation ditches to 4.4 million gallons, several major construction 

activities must occur. The bottom of the decant and integral secondary clarifier tanks must be demolished 

and excavation for a new bottom that matches the elevation of the oxidation ditches. In addition, the 

internal walls must also be removed. To further increase the volume, the outside walls must be raised 5.55 

feet. Structural and/or geotechnical analyses must be completed prior to finalizing the design for this 

system to determine the feasibility of performing the structural changes as required. Ultimately these 

analyses may conclude that the required construction activities are neither practical nor cost effective.  

Equipment 

Headworks. The headworks upgrades previously discussed, except for the fine screen, are also required for 

this option since the capacity increase is the same as a MBR expanded facility. Additionally, if the existing 

oxidation ditches are used for the step-feed process and the wall height can be raised by approximately 5.55 

feet, the hydraulic grade line through the treatment train would not allow for gravity flow from the 

headworks to the aeration tanks. It is estimated that two duty 25 hp pumps will be required (with an 

additional standby pump) for this option and hydraulic analyses during design are required. 

Anoxic Mixers. Mixers in the anoxic zone are required to keep the contents sufficiently mixed for the 

denitrification process. Similar to the MBR treatment train option, floating units are proposed for the 

anoxic zones. Each of the eight anoxic zones will require one 5-hp floating mixer.  

Process Air Equipment. Based on the model simulation results, approximately 10,100 scfm of air is 

required for process treatment during maximum day conditions to maintain the desired DO concentration of 

2.0 mg/L. To provide this much air, with an estimated water depth of 18.55 feet, the total blower capacity 

required is approximately 600 hp. Multiple blowers are recommended to provide appropriate quantities of 

air to each of the eight aeration zones. Supplying four 200-hp multi-stage centrifugal blowers would 

provide enough capacity and flexibility to meet the above operating conditions with one blower as standby. 

Air flow meters and motor actuated valves are required to control the amount of air to each aeration zone.   

4-5 




    

 

 

 

 

 

  

 

Final Settling Tank Components. Based on an average overflow rate of 300 gpd per square foot of 

clarifier surface area, approximately 16,700 square feet of clarifier area will be required for this option. 

There is not enough space at the site to provide traditional circular secondary clarifiers. Rectangular, 

stacked clarifiers could be incorporated into the site, as shown on Figure 4-2. Typical components of the 

FST include a scum collection system, overflow weirs, and RAS pumps (discussed separately). It is 

assumed that these clarifiers would be at least 30 feet deep to accommodate the stacked design. 

Return Activated Sludge (RAS) Pumps. Conveying return sludge flow from the FST to the anoxic zone 

would be accomplished with non-clog centrifugal RAS pumps. The step-feed system typically requires 

RAS rates between 50 and 150 percent; therefore the pumps will be provided with variable speed drives. 

The maximum month flow rate to the conventional system is 7.4 mgd making the maximum RAS flow rate 

11 mgd (150 percent of 7.4 mgd). The average day flow rate of 5.0 mgd has a typical operating RAS flow 

rate of 2.5 mgd (50 percent of 5.0 mgd). Three 10-hp RAS pumps (with one as standby) that have a 

capacity of 7.5 mgd each are recommended to provide operating flexibility for the system.  

Train 2 Modifications. Anoxic zones with new mixers and internal recycle pumps will be required for this 

treatment train to produce an effluent with a lower nitrate concentration. The anoxic zone volume required 

is approximately 0.1 million gallons. This zone can be created with the installation of a new wall. Without 

this modification, the combined effluent will not meet the nitrate effluent goal. Similar to Train 3 (currently 

under construction), 5 hp mixers and pumps will be required. The same modifications are required for the 

MBR process. 

Upgraded and New Sand Filters. Additional sand filter capacity is required to treat the additional 3.0­

mgd of flow through the facility. The existing sand filters designed for Trains 1 and 2 have an average 

capacity of 4.0 mgd. An additional 3.0 mgd of filter capacity is required for the step-feed system. 

Mechanical upgrades to the existing filters and the addition of two more units could provide the additional 

required capacity. It is expected that the new sand filters will have a total power requirement of 

approximately 20 hp (similar to the Train 3 sand filters currently under construction). 

Chlorine Contact Tank, Electrical and Instrumentation and Controls. The chlorine contact tank 

upgrades previously discussed are also required for this option since the capacity increase is the same as a 

MBR expanded facility. Upgraded electrical systems will be required to accommodate the power 

requirements of the new equipment. Further evaluation of the existing electrical system is recommended 

prior to final design. Likewise, coordinated instrumentation and controls are required for new equipment.   

Site Work and Yard Piping. Site work will be required for the new stacked secondary clarifier tanks, new 

sand filters, new equipment building, and to demolish the existing UV building to allow space for a new 

chlorine contact tank. The major yard piping modifications include new piping from the new step-feed 

system to the new stacked secondary clarifiers, from the new clarifiers to the existing and new sand filters, 

as well as additional piping from the sand filters to the new chlorine contact tank. 

4-6 








  

 

 

 

  

 

 

 

   

Section 5 


SUMMARY AND RECOMMENDATIONS 


This section presents the energy, environmental, and economic analyses for the Phase II expansion options.  

ENERGY ANALYSIS 

The major energy drawing components of the existing oxidation system include aerators, turbines and RAS 

pumps. The total power draw for the system is 730 hp (aerators: 200 hp, turbines: 500 hp, RAS pumps: 30 

hp). The 2.0 mgd (1,389 gpm) oxidation system uses approximately 13,160 kilowatt-hours/day (kWh/d) or 

9.47 kWh/gpm total. The power used based on the mass of BOD removed (BODr) is 2.42 kWh/BODr 

(actual oxidation ditch effluent BOD loads were not available so this power consumption value is based on 

the reported effluent BOD values from the existing facility). The following analyses present the estimated 

changes required for an MBR system expansion and a conventional treatment expansion. The values 

presented are in terms of the net increase or decrease in power consumption and treatment capacity.  

MBR Expanded Facility. The MBR expanded facility is anticipated to increase the total amount of energy 

used which is not surprising since an increase in treatment capacity will typically result in higher power 

consumption. This increase will likely be more significant compared to an expansion using conventional 

technology because of the equipment required and mode operation of the MBR system (however, as 

discussed later in this section, the MBR facility is expected to out-perform the conventional system on an 

environmental basis).  

The membrane air scour requirements for the MBR system are constant and generally higher than the air 

required for biological treatment (for the Harriman WWTP), resulting in an average blower horsepower 

higher than needed for conventional treatment. Conventional treatment can be optimized by decreasing the 

air during low-flow time periods (i.e. during the night). This is not an option with MBRs because of the air 

scour requirements. Table 5-1 presents a summary of the MBR system’s power requirements; total, average 

month, and gravity operation of the MBR expanded facility. The total power capacity does not include 

spare pieces of equipment.  

The total net power capacity increase of approximately 325 hp will necessitate electrical modifications to 

the facility. The capital cost estimates for the new equipment include estimates of required electrical 

modifications; however, further analysis of the facility’s electrical situation is required during the design 

phase as more extensive modifications may be necessary. The energy demand from the new MBR 

treatment train assumes that all the new equipment will run at the average month conditions and includes a 

credit for the decommissioned oxidation ditch aerators, turbines and pumps. The net average month 

increase of 122 hp equals 2,200 kWh/d. The increased energy used based on the average month capacity of 

5.0 mgd (3,472 gpm) is 0.63 kWh/gpm. At a cost of $0.14/kWh, the average month capacity of 5.0 mgd 

5-1 




 

 

 

    

 

 

will cost the facility an increase of approximately $0.97/gpm of MBR treated water ($112,000 net increase 

per year). The average power increase used based on the mass of BOD removed (BODr) is 0.28 kWh/lb 

BODr. If there are times when the MBR system can be operated by gravity (sufficient hydraulic head 

available), the estimated monthly power consumption decreases by 40 hp. A hydraulic analysis of the 

facility was not performed as part of this project and therefore the more conservative monthly power 

estimates are used for comparison to the step-feed system.  

Table 5-1 


MBR Expanded Facility Equipment Power Requirements 


Equipment 
Total 

Capacity, hp 

Average 

Month, hp 

Gravity 

Operation, hp 

Fine Screen 15 7.5 7.5 

Blowers 750 675 675 

RAS Pumps 100 50 50 

Aeration Pumps 60 30 30 

Anoxic Zone Mixers 15 15 15 

DO Depletion Zone Mixers 15 15 15 

Permeate Pumps 80 40 0 

Train 2 Anoxic Mixers 10 10 10 

Train 2 Internal Recycle (IR) Pumps 10 10 10

 Subtotal 1,055 852 842 

Existing Decommissioned Aerators (Credit) (200) (200) (200) 

Existing Decommissioned Turbines (Credit) (500) (500) (500) 

Existing Decommissioned RAS Pumps (Credit) (30) (30) (30) 

Total Net Increase 325 122 82 

Step-Feed Expanded Facility. Table 5-2 presents a summary of the power requirements of the new 

equipment required for the step-feed expanded facility (the technology to which the MBR system was 

compared for this feasibility study). The air requirement is less than for the MBR expanded facility as a 

result of the ability to optimize the system during low-flow time periods. 

The energy demand from the new step-feed treatment train assumes that all the new equipment will run at 

the average month conditions and includes a credit for the decommissioned oxidation ditch aerators, 

turbines and pumps. A new fine bubble aeration system is expected to be far more efficient than the 

existing oxidation system aerators and turbines and subsequently to utilize less energy than the existing 

system even though treating more capacity. The net average month decrease of 58 hp equals 1,029 

kilowatt-hours/day (kWh/d) saved. The energy saved based on the average month capacity of 5.0 mgd 

(3,472 gpm) is 0.30 kWh/gpm. At a cost of $0.14/kWh, the average month capacity of 5.0 mgd will save 

the facility approximately $0.04 per gpm of step-feed treated water (for a net credit of $53,000 per year). 

The average power reduction used based on the mass of BOD removed (BODr) is 0.13 kWh/lb BODr. 

5-2 




 

 

 

 

 

Table 5-2 


Step-Feed Expanded Facility Equipment Power Requirements 


Equipment Total Capacity, hp Average Month, hp 

Influent Pumps 50 20 

Aeration Blowers 600 500 

RAS Pumps 20 20 

Anoxic Zone Mixers 40 40 

Train 2 Anoxic Zone Mixers 10 10 

Train 2 IR Pumps 10 10 

New Secondary Clarifier Equipment 2.5 2.5 

New Sand Filter Equipment 20 20 

Subtotal 773 670 

Existing Decommissioned Aerators (Credit) (200) (200) 

Existing Decommissioned Turbines (Credit) (500) (500) 

Existing Decommissioned RAS Pumps (Credit) (30) (30) 

Total Net Increase 43 -58 

Air Scour and Oxygen Transfer Efficiency 

The majority of the air required for the MBR treatment train is for membrane air scour. The manufacturer 

recommends 99 standard cubic feet per minute (SCFM) per unit conceptually proposed for this project 

(Enviroquip EK400). With 120 units, the constant air required is approximately 11,880 SCFM. Under cold 

temperatures (most demanding air conditions) and a water depth of 13 ft, this translates into an approximate 

blower requirement of 675 hp. The estimated air required for biological demands (11,700 SCFM) results in 

a cold temperature blower requirement of 665 hp. During less demanding conditions (i.e. decreased 

wastewater flow rate, decreased biological demand, increased water temperature), the air required for 

biological treatment would be reduced. For conceptual design purposes, the constant blower capacity (675 

hp) required for air scour is also enough for the maximum day biological demand. It appears advantageous, 

for this conceptual design, to combine the aeration volume with the MBR volume so that excess air is not 

wasted for mixing of separate aeration zones. Separate aerobic/MBR zones are still recommended so that 

the facility has operational flexibility (i.e. zones can be off-line without taking the entire system or train 

off-line). 

Compared to the step-feed train, the MBR train requires more oxygen because of the air scour as well as 

the depth of the water. Deeper tanks will require less blower power because the oxygen transfer efficiency 

(OTE) is higher at deeper depths. The estimated OTE for the MBR system is approximately 10% based on 

the diffuser submergence of 12.25 ft. Increasing the water depth for the step-feed system (diffuser 

submergence of 17.8 ft) increases the OTE to approximately 14.6%. This difference is due to the difference 

in water depths since the two systems were evaluated to provide comparable biological treatment. The 

5-3 




 

  

  

  

 

  

increased OTE for the step-feed system results in a maximum day, cold temperature blower power 

requirement of 585 hp; 90 hp less than the constant blower power required for the MBR system. During 

average day conditions, it is estimated that only 500 hp of blower capacity will be required for biological 

treatment to maintain mixing for the step-feed system.   

ENVIRONMENTAL ANALYSIS 

Environmentally, the MBR system produces a very clean effluent without the use of separate clarifiers or 

filters. Table 5-3 presents a comparison of the MBR and step-feed trains modeled for the facility.  

Table 5-3 


Phase II Expanded Facility Train 1 Comparison – 


MBR and Step-Feed Maximum Month Steady State Effluent Characteristics 


MBR, 15 day SRT Step-Feed Difference 

Total Suspended Solids, mg/L 3.0 5.4 (2.4) 

Ammonia, mg/L 0.28 0.69 (0.41) 

Nitrate, mg/L 8.0 6.8 1.2 

Total Kjeldahl Nitrogen, mg/L 2.8 3.4 (0.6) 

Total Nitrogen, mg/L 10.79 10.24 0.5 

Biological Oxygen Demand, mg/L 1.34 1.68 (0.34) 

Total Phosphorus, mg/L (without chemicals) 3.0 4.0 (1.0) 

Alkalinity, mg/L 77.0 82.5 (5.5) 

Ultimate Oxygen Demand, mg/L 14.52 17.91 (3.39) 

Based on the maximum month effluent characteristics for the two proposed trains, the MBR out-performs 

the step-feed system for the majority of the effluent parameters. The differences are not extremely large but 

the effluent from the MBR system would require less chlorine to disinfect and less coagulant to remove 

phosphorus to the desired level. The potential additional annual chemical costs for the MBR and step-feed 

expanded facilities are $89,200 and $111,000, respectively (as presented in the Economic Analysis below).  

MBR Chemical Cleaning 

The manufacturer indicates that typical cleaning frequency for membranes used in a municipal wastewater 

installation is every six months. Chemical cleaning was performed twice during the six-month pilot study – 

primarily so that the evaluation of different operating SRTs was not affected by fouled membranes. 

Chemical cleaning, with a dilute chlorine bleach solution, restores the membranes’ capacity for filtration to 

‘near-new’ conditions and can be performed many times over the life of a membrane. It is estimated that 

for the MBR conceptual design, approximately 985 gallons of 12.5% sodium hypochlorite would be 

required every six months to clean all the membranes.   

5-4 




 

  

 

 

 

Sludge Volume 

The two systems evaluated (MBR and step-feed) produce similar quantities of waste sludge, according to 

the modeling performed. This is reasonable since the two systems were both modeled with an operating 

SRT of 15 days. The average MLSS concentration in the MBR system was 9,600 mg/L and the weighted 

average MLSS concentration in the step-feed system was 6,300 mg/L. However, the MBR can be operated 

at higher MLSS concentrations (higher SRTs) once the process is established. Higher MLSS concentrations 

will result in lower wasting rates and therefore less sludge processing.  

Reduced Pathogen Risk 

The MBR system will produce an effluent with significantly fewer pathogen indicators (Coliforms, Giardia 

lamblia, and Cryptosporidium parvum) than conventional wastewater treatment (i.e. aeration, clarification 

and sand filtration). The pilot study indicated average fecal and total Coliform removal of 2- and 3-log, 

respectively. All effluent samples that were analyzed for Cryptosporidium parvum and Giardia lamblia 

during the pilot study were below the detection limits. Due to the lower counts of fecal Coliforms in the 

MBR effluent, it is expected that the MBR system will require a smaller disinfection dose than a 

comparable conventional system (i.e. step feed).  

ECONOMIC ANALYSIS 

MBR Estimated Planning Level Capital and Operating Costs 

Estimated costs are presented in February 2006 dollars (Engineering News Record (ENR) Index 7688.9). 

Present value is a method used to compare different design scenarios. For this analysis, the annual costs for 

the MBR may be different than other alternatives. Therefore, using a present value enables a common basis 

comparison in terms of cost.  

Capital Cost. Table 5-4 presents a breakdown of the estimated planning level capital costs for the MBR 

facility. The estimated capital cost to treat the average day flow of 5.0 mgd (net gain of 3.0 mgd) through 

the MBR treatment train is $4.99 per gallon ($24,950,000/5,000,000 gpd).  

5-5 




 

 

    

 

 

 

 

Table 5-4 


MBR Expanded Facility Planning Level Capital Cost Estimate 


Item Capital Cost 

Upgraded Headworks $1,369,000 

New Fine Screen Facility $1,840,000 

MBR System $12,099,000 

New Chlorine Contact Tank $742,000 

Sludge Handling Allowance $1,209,000 

Instrumentation & Controls $605,000 

Yard Piping/Site Work $1,330,000 

Subtotal $19,194,000 

Contingency, 30 percent $5,758,000 

Capital Cost $24,950,000 

Annual and Life Cycle Costs. Table 5-5 presents the planning level annual cost estimate for the MBR 

facility. Including the net additional power, the estimated annual operating cost is $369,100. These costs 

are in addition to the existing annual operating costs of the facility.  

Table 5-5 


MBR Expanded Facility Planning Level Annual Operating Cost Estimate 


Item Annual Cost 

Additional Average Power $112,000 

Additional Labor $108,000 

Membrane Replacement $60,000 

Additional Average Chemical $89,100 

Additional Annual Operating Cost $369,100 

Based on a 20 year life cycle and an interest rate of 4.9 percent, the present value of the estimated annual 

operating costs is $4,640,000. Combining this cost with the capital cost gives a total present value of 

$29,590,000. Therefore, the 20-year total present value cost to treat 5.0 mgd (net gain of 3.0 mgd) through 

the MBR treatment train is $5.92 per gallon ($29,590,000/5,000,000 gpd). The additional annual power 

cost considers the new equipment required as well as a credit for the decommissioned oxidation ditch 

equipment. The new equipment is assumed to be operating at average month conditions and the energy cost 

assumption is $0.14 per kilowatt-hours (kWh). The additional annual labor cost assumes that two new full-

time operators will be required, at a rate of $45,000 per year plus 20 percent for benefits. Membrane 

replacement costs are estimated at one percent of the MBR system capital costs, per manufacturer 

recommendation for planning purposes. Additional estimated annual chemical costs include the alum 

required for phosphorus removal. 

5-6 




 

 

  

 

    

 

 

Step-Feed BNR Estimated Planning Level Capital and Operating Costs 

Capital Cost. Table 5-6 presents a breakdown of the estimated planning level capital costs for the step-feed 

facility. The contingency cost for the step-feed expanded facility is greater than the MBR expanded facility 

because of the difficulties expected with construction. The stacked clarifiers and new sand filters would be 

constructed next to existing tanks and would require a significant amount of sheeting and protection. 

Additionally, geotechnical information is required prior to final design of any additional tanks. The capital 

cost to treat 5.0 mgd (net gain of 3.0 mgd) through the step-feed treatment train is $6.86 per gallon 

($34,311,000/5,000,000 gpd). However, as discussed in Section 4, increasing the water depth for the step-

feed option may not be practical for this facility and could be cost prohibitive (on a capital cost basis). 

Table 5-6 


Step-Feed Expanded Facility Planning Level Capital Cost Estimate 


Item Capital Cost 

Headworks $1,490,000 

Step-Feed BNR System $5,914,000 

Stacked Final Settling Tanks $8,580,000 

Upgraded and New Sand Filters $3,309,000 

Chlorine Contact Tank $742,000 

Sludge Handling Allowance $1,209,000 

Instrumentation & Controls $605,000 

Yard Piping/Site Work $1,814,000 

Subtotal $23,663,000 

Contingency, 45 percent $10,648,000 

Capital Cost $34,311,000 

Annual and Life Cycle Costs. Table 5-7 presents the planning level annual cost estimate for the step-feed 

facility. These costs are in addition to the existing annual operating costs of the facility.   

Table 5-7 


Step-Feed Expanded Facility Planning Level Annual Operating Cost Estimate 


Item Annual Cost 

Additional Average Month Power $-53,000 

Additional Labor $108,000 

Additional Chemical $112,000 

Additional Annual Operating Cost $167,000 

Based on a 20 year life cycle and an interest rate of 4.9 percent, the present value of the estimated annual 

costs is $2,099,000. Combining this cost with the capital cost gives a total present value of approximately 

5-7 



 

 

  

 

 

 

 

 

 

  

 

 

 

 

$36,410,000. The total 20-year present value cost to treat 5.0 mgd (net gain of 3.0 mgd) through the step-

feed treatment train is $7.28 per gallon ($36,410,000/5,000,000 gpd). The additional annual power cost 

considers the new equipment required as well as a credit for the oxidation ditch equipment that would be 

decommissioned. The power cost is based on operating the new equipment at the estimated average month 

capacity and an energy cost of $0.14 per kWh. The additional annual labor cost assumes that two new full-